Client: Y2K Marketing
wrete Sealer Research

Cylinder Number: 1

Report No, A-436009

Crmerete Commrancive Strenat

Project Number: 7120.01,3117. 3001L
Date:  September 17, 2003

Specimen Information

Mix Information

Bateh ID Control Source Type  Amount
Age Days: 7 Course Agg (1b) NA
Cap Type: Hydro-stone Med Course Agg(lb)  Simpson Mere 1870
Cyl, Diameter: 3.000 Fine Agp (1b) Simpson  Mere 1250
Specimen Length:  6.000 HERWR g NA
Ultimate Load; Cement:LoneStar(lb}  ST.L Il 564
Compressive Strength (psi); 2110.62 | Water (Ib) Tap 226
Peak Deflection (in.) 0.0262 |
Specimen Weight (g.): 1304.4
Specimen Weight(pe): 117.374 E= 8.4420E+04
Stress at 40% max 844.2
Strain at 40% max 0.01
Failure Type :
Stress vs, Strain Curve
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Client: 'Y2K Marketing
1creie Sealer Rescarch

Cylinder Number: 3

Bateh ID Control

Repart No. A-456009

Conerete Camy. cuion Sumgth

Project Number: 7120,01,3117.3001L

Date:

September 17, 2003

Specimen Information

Mix Information

G

Source Type  Amount
Age Days; 7 Course Agg (1b) NA
Cap Type: Hydro-stone Med Course Agg(lb)  Simpson Mere 1870
Cyl. Diametet: 3.000 Fine Agp (Ib) Simpson  Mere 1250
Specimen Length:  6.000 HRWR g NA
Ultirnate Load: 14285 Cement:LoneStar(lb)  ST.L Il 564
Compressive Strength (psi); 2020.8 | Water (lb} Tap 228
Peak Deflection (in.) 0,026
Specimen Weight (g.): 13044
Specimen Weight(pef): 117.374 E= 6,.2660E+04
Stress at 40% max 808,32
Strain at 40% max (.0129
Failure Type :
Stress vs, Strain Curve
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Report No. A-45600%

Concrete Comprassive Strewg

Client: Y2K Marketing
1erete Sealer Research

Project Number: 7120,01.3117.3001L

September 17, 2003

Specimen Information

Cylinder Number; 4

Mix Information

Batch ID 1 Dip Source Type  Amount
Age Days: 7 Course Agg (1b) NA
Cap Type: Hydro-stone Med Course Agg(lt) Simpson Mete 1870
Cyl, Diameter: 3.000 Fine Agg (1b) Simpson Mere 1250
Specimen Length:  6.000 HRWR g. NA
Ultimate Load; 16183 Cement:LoneStar(lb)  STL Il 364
Compressive Strength (psi): 2280.29 | Water (1h) . Tap 226
Peak Deflection (in.) 0.0309
Specimen Weight (g.): 1304 .4
Specimen Weight(pef); 117.374 E= 5.6877E+04
Stress at 40% max 915,72
Strain at 40% max 0.0161
Failure Type ;
Stress vs, Strain Corve
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Client: Y2K Marketing
1crete Sealer Research

Cylinder Number: 5

Report No, A-45600%

Caoncrete Corpressive Stranoth

Project Number: 7120.01.3117.3001L
Date:  September 17, 2003

Specimen Information

Mix Information

Batch ID I Dip Source Type  Amount
Age Days; 7 Course Agyp (1b) NA
Cap Type: Hydre-stone Med Course Agg(lb)  Simpson Mere 1870
Cyl. Diameter: 3.000 Fine Agg (1b) Simpson Mere 1250
Specimen Length: 6,000 HRWR . NA
Ultimate Load: 14790 Cement:LoneStar{lb) ST.L 71 564
Compressive Strength (psi): 2092.23 | Water (i) Tap 226
Peak Deflection (in.) 0.0214
Specitnen Weight (g.): 1304.4
Specimen Weight(peb): 117,374 E= 1,0461E+05
Stress at 40% max 836.88
Strain at 40% mex 0.008
Failure Type :
Stress vs, Strain Curve
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Client: Y2K Marketing
terete Sealer Research

Regort No. A-456009

Concrete Compreecive Strength

Project Number: 7120.01.3117.3001L
Date;  September 17, 2003

Specimen Information

Cylinder Number: 6 Mix Information
Batch ID 1 Dip Source Type  Amount
Age Days; 7 Course Agg (1b) NA
Cap Type: Hydro-stons Med Course Agg(lby) Simpsen Mere 1870
Cy!. Diameter: 3.000 Fine Apgz (1b) Simpson Mere 1250
Specimen Length:  6.000 ERWR g. NA
Ultimate Load: Cement:LoneStar(l) STL I 564
Compressive Strength (psi): 2053.61 | Water (Ib) Tap 226
Peak Deflection (in.) 0.0233
Spectmen Weight (g.): 1304.4
Specimen Weight(pef): 117.374 E=9.5516E+04
Stress at 40% max §21.44
Strain at 40% max 0.0086
Failure Type :
Stress vs. Strain Curve
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Client: Y2K Marketing
wcrete Secaler Research

Report No, A-456009
Conerete Compressive Stren il

Project Number; 7120.01.3117.3001L
Date;  September 17, 2003

Specimen Information

Cylinder Nurmber: § Mix Information
Batch ID 2 Dip Source Typs  Amount
Apge Days; 7 Course Agg (1b) NA
Cap Type: Hydre-stone Med Course Age(lb)  Simpson Mere 1870
Cyl. Diameter: 3.000 Fine Agg (1b) Simpson Mere 1250
Specimen Lenpgth:  6.000 HRWR 2. NA
Ultimate Load: 15905 Cement:LoneStar(Ib) ST.L I/11 564
Compressive Strength (psi): 1249.96 Water (Ib) . Tap 226
Peak Deflection (in.) 0.02Q2
Specimen Weight (g.): 1304.4
Specimen Weight(pef): 117.374 E= 1.2676E~+()3
Stress at 40% max 000
Strain at 40% max 0.0071
Failure Type :
Stress vs. Strain Curve
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Client: Y2K Marketing
1crete Sealer Research

Cylinder Numbes: 9

Conerete Coreprezzive Strengih

o Report No. A-456009

il

Project Number; 7120.01.3117.3001L

September 17, 2003

Specimen Information

Mix Information

Batch ID 2 Dip Source Type  Amount
Age Days: 7 Course Agg (1b) NA
Cap Type: Hydro-stone Med Course Agg(lb} Simpson Mere 1870
Cyl, Diameter: 3.000 Fine Agg (Ib) Simpson Mere 1250
Specimen Length: 6,000 HRWR g. NA
Ultimate Load: | 16964 Cement:LoneStar(lb) ST.L /11 564
Compressive Stretgth (psi); 2399.77| ~ Water (Ib) Tap 226
Peak Deflection (in.) 0.0233
Specimen Weight (g.): 1304.4
Specimen Weight(pcf): 117,374 E= 1.1034E+05
Stress at 40% max 059.92
Strain at 40% max 0.0087
Failure Type :
Stress vs. Strain Curve
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Client: Y2K Marketing
wrete Sealer Research

Cylinder Number: 10

Report No. A~456009 ﬁ
Conerets Compressive Strength

Project Number: 7120.01.3117,3001L
Date: September 17, 2003

Specimen Information

Mix Informaiion

Batch 1D 1 Dip Source Type  Amount
Age Days: 7 . Course Agg (Ib) NA
Cap Type: Hydro-gtone Med Course Agg(lb) Simpson Mere 1870
Cyl. Diameter: 3.000 Fine Agg (Ib) Simpson  Mere 1250
Specimen Length: 6,000 HRWRg NA
Ultimate Load; 17151 Cement:LoneStar(1b) ST.L I/ 564
Compressive Strength (psi): 2423.4 | Water (1b) Tap 226
Peak Deflection (in.) 0,027
Specimen Weight (g.): 1304.4
Specimen Weight(pci): 117,374 E=94113E+H)4
Stress at 40% max 969.36
Strain at 40% max 0.0103
Failure Type :
Stress vs, Strain Curve
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- Report No. A-436000 G
Concrete Comprecsive Strength

Client: Y2ZK Marketing Project Number: 7120.01,.3117.3001L
werete Sealer Research Date: September 17, 2003

Specimen Information

Cylinder Number: 11 Mix Information
Batch ID 3 Dip Sounrce Tvpe  Amount
Age Days: 7 Course Agg (1) NA
Cap Type: Hydro-stone Med Course Agg(lb)  Simpson Mere 1870
Cyl, Diameter: 3,000 Fine Agp (Ib) Simpson Mers 1250
Specimen Length:  6.000 HRWE g. NA
Ultimate Load; 13563 Cement:LoneStar(lby  ST.L I 364
Compressive Strength (psi): 1918.66 |* Water (Ib) Tap 226
Peak Deflection (in.) 0,0551
Specimen Weight (g.): 1304.4
Specimen Weight(pei): 117.374  E=3.2520E+04
Stress at 40% max 767.48
Strain at 40% max 0.0236 *Cylinder Damaged
Failure Type :
Stress vs, Strain Curve
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ierete Sealer Research

' Cylinder Number: 12

Client: ¥2K Marketing

e i
B Report No. A-456009 &

Conerste Comnressive Strenpth

Project Number; 7120.01.3117.3001L
Date:  September 17, 2003

Specimen Information

Mix Information
Batch ID 3 Dip Source Type  Amount
Age Days: 7 Course Agg (1b) NA
Cap Type: Hydro-stone Med Course Agg(lb) Simpson Mers 1870
Cyl. Diameter; 3.000 Fine Agg (1b) Simpson Mere 1250
Specimen Length: 6,000 HRWR g, NA
Ultimate Load: CementLoneStar(lb)  STL I 564
|, Compressive Strength (pai): 2294.95' Water {Ib) Tap 226
. Peak Deflection (in.) 0.0352
E Specimen Weight (g.): 1304 .4
i Specimen Waight(pcf): 117.374 E= 4.1916E+04
| Siress at 40% max 917,96
| Strain at 40% max 0.0219
i Failure Type :
i Stress vs. Strain Curve
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Client: ¥Y2K Marketing
1wcrete Sealer Research

Cylinder Number: 7

Baport Mo, A-456000

Conerete Clorapressive Strength

Project Number; 7120.01.3117.3001L
Date:  September 17, 2003

Specimen Information

Mix Information

Batch 1D 2 Dip Scurce Type  Amount
Ape Days: 7 Course Agg (Ib) NA
Cap Type: Hydro-sione Med Course Agg(lb) Simpson Mere 1870
Cyl. Diameter: 3.000 Fine Agg (Ib) Simpson Mere 1250
Specimen Length:  6.000 HRWR g NA
Ultimate Load: Cement:LoneStar(lk) ST.L 564
Compressive Strength (psi): 2437.4 | Water (1b) Tap 226
Peak Deflection (in.) 03,0263
Specimen Weight (g} 1304.4
Speeimen Weight(pef): 117,374 E=7,9265E+04
Stress at 40% max 974 96
Strain at 40% max 0.0123
Failure Type : '
Stress vs, Strain Curve
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CHNOLOGY, inc
MATERIALS TESTING DIVISION

September 30, 2003 Report No, A-456009
0712001.3117,3001L

Mr. Floyd B, Bel]
Y2Marketing

404 Rose Hill West

St. Peters, Missouri 63376

Re: Sealer Research
St. Peters, Missouri

In accordance with your instructions, we conducted compressive strength tests and stregs
v8, strain curves on twelve cylinders on Saptambar 17, 2003,

Please contact either of the undersigned if you have any questions regarding this report,

Respecifully submitted,

GEOTECHNOLOGY, INC.
Materials Testing Division

gt X

Steven C, Fults, P.E. Samuel J. Klucker
Senior Materials Bngineer Maiterials Fngineer
SIK/SCH:de

Copies Submitted: (1)
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